( c?,v’-""o

FEASIBILITY STUDY OF
RECYCLED WATER INTERCONNECTIONS
BETWEEN CITY OF POMONA, MONTE VISTA WATER
DISTRICT AND INLAND EMPIRE UTILITIES AGENCY

FINAL
January 2016

3150 BRISTOL STREET, SUITE 500 . COSTA MESA, CALIFORNIA 92626 . P. 714.593.5100 . F. 714.593.5101
pw.//Carollo/Documents/Client/CA/IEUA/10022A00/Dellverables/FINAL IEUA RW Feasibility Study TM.docx



FEASIBILITY STUDY OF
RECYCLED WATER INTERCONNECTIONS

BETWEEN CITY OF POMONA, MONTE VISTA WATER DISTRICT AND
INLAND EMPIRE UTILITIES AGENCY

TABLE OF CONTENTS

Page

O 1 = (@ T 1 T I [ ] PP 1
2.0 SUPPLY SOURCES AND EXISTING INFRASTRUCTURE ..., 1
2.1 IEUA Supply Sources and Existing Infrastructure..............coovveeinieeeereeeniennnnnn. 1
[...]
is possible in CAS systems. Typically, MBR systems operate at MLSS concentrations in the
range of 8,000 to 10,000 mg/L, compared with a value of around 2,500 to 3,000 mg/L in CAS
systems. Higher MLSS provides the benefit of greater treatment capacity per unit volume of
aeration basin.

Because the MBR process incorporates a membrane barrier, it consistently produces a low-
turbidity effluent that is less affected by changes in feed water quality. Another benefit is that
the effluent TSS concentration is low enough that tertiary filtration is not required. Therefore,
the MBR process produces a high-quality effluent and can be used as pretreatment for RO.

5.1.2.1.2 Microfiltration/Ultrafiltration

MF (and ultrafiltration (UF)) membranes are an efficient technology for particle removal and
pathogen control either in a pressurized or submerged configuration. For the former, water is
pumped through the membranes in modules or cartridges. In the latter form, membranes are
submerged in tanks and water is pulled through the membranes by vacuum. Overall,
membrane filtration provides a near absolute barrier to suspended solids and
microorganisms with average pore sizes ranging from less than 0.1 (for UF systems) to
0.5 microns. MF and UF are typically applied in a tertiary filtration application to replace
conventional media and/or cloth filters.

5.1.2.1.3 Reverse Osmosis

High-pressure membrane processes, such as RO, are typically used for the removal of
dissolved constituents including both inorganic and organic compounds. The feed water is
pressurized, forcing water through the semi-permeable membranes concentrating the
dissolved solids that cannot pass through the membrane. Consequently, these processes
can remove salts, hardness, synthetic organic compounds, disinfection by-product
precursors, etc. However, dissolved gases such as hydrogen sulfide (H»S) and carbon
dioxide, and neutral low molecular weight molecules, pass through RO membranes. The
rejection by the RO membranes (removal efficiency) is not the same for all dissolved
constituents, and is influenced by molecular weight, charge, and other factors.

January 2016 13

pw:\\Carollo/Documents\Client/CA/IEUA/10022A00/Deliverables\FINAL IEUA RW Feasibility Study TM.docx



RO is considered a high-pressure process because it operates from 75 to 1,200 psig,
depending upon the TDS concentration of the feed water. Typical operating pressure in a
wastewater application is in the range of 150 to 250 psi. Recoveries for RO plants operating
on domestic wastewater are around 85 percent depending on the type and concentrations of
sparingly soluble salts (calcium sulfate, calcium carbonate, calcium phosphate, silica, etc.) in
the feed water.

5.1.2.1.4 Ultraviolet Advanced Oxidation Process with Peroxide

When hydrogen peroxide (H2O5) is exposed to ultraviolet (UV) light it reacts to form hydroxyl
radicals that are high-energy, highly reactive molecules that attack chemical bonds of organic
molecules and oxidize them. Combining UV with H,O; is called an Advanced Oxidation
Process (AOP). Other AOP approaches that result in hydroxyl radical formation include the
use of ozone with UV, and ozone with H>O5, as well as, UV with sodium hypochlorite (NaOCI).
It has been found that hydroxyl radicals are able to oxidize certain constituents or chemicals
of emerging concern (CECs) such as certain endocrine disrupting compounds
pharmaceuticals and personal care products (PPCPs), and other microconstituents such as
1,4-dioxane and NDMA that can be found in wastewater effluents, some of which already
have regulatory limits.

In the UV/AOP process (UV plus H207) the UV dose required to break down the H;O: is
significantly greater than that required for typical disinfection (50 to 100 mJ/cm? for
disinfection compared around 800 mJ/cm? for radical formation). Thus, a UV/AOP process
provides both a disinfection barrier as well as a microconstituent barrier.

5.1.2.2 Advanced Treatment Alternatives

To determine the feasibility of the advanced treatment alternatives, ultimate capacities for
each facility were estimated based on the availability of the source water and the capacity of
the groundwater recharge facilities. Based on the ultimate capacities, preliminary process
flow diagrams and site layouts were developed for each alternative. The estimated footprint
for each facility was used to determine if land was available near the source water or the
groundwater recharge facilities.

5.1.2.2.1 MBR/RO/UV-AQOP

The MBR/RO/UV-AOP process train would be applied to sources requiring removal of high
concentrations of organic materials (BOD) such as the Southern NRW system (Source 4) to
produce recycled water suitable for groundwater recharge through spreading and direct
injection. While a specific location has not been identified for this facility, it is anticipated that
it would be located near the Southern NRW pipeline within IEUA's service area or close to
IEUA's service area in the City of Pomona. A search for open property lots was conducted.
Two potential properties were identified for the MBR/RO/UV-AOP facility, which are both
privately owned. The proposed facility would require approximately 200,000 square feet of
space (4.6 acres). The layout of the proposed MBR/RO/UV-AOP is shown on Figure 6.

January 2016 14

pw:\\Carollo/Documents\Client/CA/IEUA/10022A00/Deliverables\FINAL IEUA RW Feasibility Study TM.docx



20-IEUA12-15F6-1002A00.A1

Control
Room and

Electrical ' : 3.0 MG
Building Storage Reservoir

Membrane System
Membrane * | Equipment

RAS/WAS Pump Station |&

MBR/RO/UV-AOP
PRELIMINARY SITE LAYOUT

FIGURE 6

Engineers...Working Wonders With Water ®

c caralin
() Inland Empire Utilities Agency

A MUNICIPAL WATER DISTRICT
e



The anticipated advanced treatment facilities that would be located at the MBR/RO/UV-AOP
site include:

° MBR treatment facility - The MBR treatment facility could include a feed pump station,
fine screens, aeration basin, blower building, membrane tank, RAS/WAS pump station,
permeate pump station, and ancillary equipment.

. RO break tank and pump station.

. RO treatment facility - The RO treatment facility includes three RO trains consisting of
a feed pump and reverse osmosis membranes. The RO treatment facility also includes
an RO flush tank and an RO clean-in-place system. These ancillary facilities are used
intermittently during operation.

° UV-AOP treatment facility - The UV-AOP treatment facility consists of a UV reactor and
hydrogen peroxide feed system.

. Control room
. Electrical room

. Chemical storage including threshold inhibitor, sodium hypochlorite, aqueous
ammonia, sodium hydroxide, and hydrated lime.

. Chemical Truck off-loading pad.

. 3.0 MG storage reservoir.

5.1.2.2.2 MFE/RO/UV-AOP

The MF/RO/UV-AOP configuration is proposed to treat the excess recycled water (Sources 1
and 2) to produce water suitable for groundwater recharge through spreading and direct
injection. The anticipated location of the proposed MF/RO/UV-AQOP facilities is MVWD's Plant
28 site. The total parcel area is approximately 189,000 square feet (4.3 acres) and is shown
on Figure 7. The proposed area that would be utilized for the MF/RO/UV-AOP facilities is
approximately 127,000 square feet, which is estimated to be able to accommodate facilities
that can treat up to 5 mgd. The layout of the proposed advanced treatment facilities is shown
on Figure 8. The remaining area in the center of the parcel is currently being utilized as a well
site and is not included as part of this project.

The anticipated advanced treatment facilities that would be located at the Plant 28 site
include:

. MF treatment facility - The MF treatment facility includes a feed pump station,
microfiltration membranes, and ancillary equipment.

. RO break tank and pump station.

January 2016 16

pw:\\Carollo/Documents\Client/CA/IEUA/10022A00/Deliverables\FINAL IEUA RW Feasibility Study TM.docx



20-IEUA12-15F7-10002A00.AI

Tank to

S
o
w
~
O\
N
=

Note: Daéhed boundary represents proposed area that would be utilized for future advanced treatment facilities.

EXISTING PLANT 28 LAYOUT

FIGURE 7

Engineers...Working Wonders With Water ® () Inland Empire Utilities Agency
A MUNICIPAL WATER DISTRICT
-




20-IEUA12-15F8-10002A00.AI

S Microfiltration

0.75 MG
Storage

0.75 MG

: B EQ
Chemlcal Storage L a’ Influent

'\).

"’;
W

W’ 5
Pipe Corrldor and Access Road

=]

MF/RO/UV - AOP
PRELIMINARY SITE LAYOUT

FIGURE 8
< carcllo

Engineers...Working Wonders With Water ® () Inland Empire Utilities Agency

A MUNICIPAL WATER DISTRICT




° RO treatment facility - The RO treatment facility includes three RO trains consisting of
a feed pump and reverse osmosis membranes. The RO treatment facility also includes
an RO flush tank and an RO clean-in-place system. These ancillary facilities are used
intermittently during operation.

. UV-AOP treatment facility - The UV-AOP treatment facility consists of a UV reactor and
hydrogen peroxide feed system.

) Control room
) Electrical room

° Chemical storage including threshold inhibitor, sodium hypochlorite, aqueous
ammonia, sodium hydroxide, and hydrated lime.

° Chemical Truck off-loading pad.

° Pipeline corridor connecting the treatment facilities on the western side of the parcel to
the 0.75 MG storage tank and 0.75 MG influent equalization tank on the eastern side
of the parcel. This area would also be utilized as an access road.

5.2 PIPELINE ROUTE ALTERNATIVES

The pipeline routes presented in each alternative are preliminary and will need to be refined
upon further analysis of field conditions at the time of project implementation. The preliminary
recycled water pipeline alignment from Pomona into IEUA's service area was selected based
on input from City staff along with previous planning documents. The proposed pipeline
utilized in this Study connects into IEUA's regional recycled water system at Orchard Street
within the City of Montclair. In all alternatives evaluated, a pipeline would either extend from
IEUA's regional pipeline along Orchard Street to MVWD's Plant 28 site (located South of the
10 freeway) for advanced treatment or directly to Montclair Basin, if no further treatment is
needed. The advanced treated water could be utilized for surface spreading at Montclair
Basin or direct injection at existing ASR well sites owned by MVWD.

The concept of utilizing IEUA's non-reclaimable waste (NRW) from the northern and southern
pipelines was also evaluated. The northern NRW pipeline is located adjacent to the Plant 28
site. Therefore, a small pipeline would be needed to connect to the Plant 28 site for either
influent flow into the advanced water treatment plant or for brine disposal.

Utilizing the Southern NRW pipeline water as a potential supply source would require
additional infrastructure to pump treated flow to Montclair Basin or potential ASR well sites
owned by MVWD. The Southern NRW pipeline is located within IEUA's southern service
area. A new treatment plant would be required to treat brine flow due to water quality.
However, a site has not been selected at this time. Therefore, alignment alternatives
presented are preliminary and will change based on future site selection. For planning

January 2016 19

pw:\\Carollo/Documents\Client/CA/IEUA/10022A00/Deliverables\FINAL IEUA RW Feasibility Study TM.docx



purposes, an open lot located adjacent to the Southern NRW pipeline in the City of Chino
was selected for the conceptual layout shown earlier in Figure 6. Based on assessor data,
the lot is privately owned.

5.3 Project Alternatives

There were six alternatives (one with a sub-alternative) analyzed to determine the most
feasible near-term cost effective approach that would provide operational flexibility, maximize
the local water supply source within the region, and improve land subsidence within the
region. These alternatives vary with water source, treatment process, product water quality,
and recharge location. The six alternatives are summarized in Table 4, presented earlier.
Each is discussed in more detail below.

531 Alternative 1

In Alternative 1, a pipeline would extend from the City of Pomona's existing recycled water
system and connect into IEUA's recycled water system on Orchard Street within the City of
Montclair. The City's recycled water and Spadra Well 19 water would be combined and
treated to Title 22 standards, if needed, for spreading at Montclair Basin. An overview of
Alternative 1 is shown on Figure 9. Additionally, a preliminary process flow diagram and mass
balance for Alternative 1 is shown on Figure 10. As shown, the City's recycled water would
be combined with the Spadra Well 19 water prior to conventional filtration and disinfection.
This is considered the worst case treatment scenario because filtration of the water to meet
Title 22 requirements may not be needed. Disinfection at the Well 19 head would be needed.

5.3.2 Alternatives 2A and 2B

Alternative 2a is the same as Alternative 1 with the addition of advanced treatment using
MF/RO/UV-AOP and supplemental flow from IEUA's recycled water system. The advanced
treated water would be sent to Montclair Basin for spreading. Alternative 2b is presented as
a phased approach to Alternative 2a. In Alternative 2b, advanced treated water could be sent
to Montclair Basin for spreading or ASR wells for injection. An overview of Alternatives 2a
and 2b are shown on Figure 11 and Figure 12, respectively. Additionally, a preliminary
process flow diagram and mass balance for Alternative 2 is shown on Figure 13. As shown,
the City's recycled water would be combined with the Spadra Well 19 water prior to advanced
treatment using MF/RO/UV-AOP. The proposed treatment train would provide a low TDS,
high quality product for groundwater recharge and would require discharge of a concentrated
brine into the Northern NRW pipeline.

January 2016 20

pw:\\Carollo/Documents\Client/CA/IEUA/10022A00/Deliverables\FINAL IEUA RW Feasibility Study TM.docx



R Legend
_;?: ‘."’ UPLAND H Proposed Facilities
] ".'/ ?.E —=—m |EUA Proposed RW Pipelines
/_ :'5 "."’ / EQOTHILLBLYD. —=—== Pomona Proposed RW Pipelines
R | B Proposed Pump Station
FZEHI_’ l )o??f?" / T l% ‘E Existing Facilities
. Wy, E %?ﬁ." | | 3 (=10 [ Treatment Plant
’."’ = o l ] Recharge Basin
- - . * 2 12 A Spadra Well 19
EJ:LE7_:‘ { Epua * é F] -p- : ] ] Tll':t Recycled Water Pipelines
% Y : ot = IEUA Existing RW Pipelines
= A — U—E 1 Mmm}“"‘_il[lEL J:]_Lll Pomona Existing RW Pipelines
Z X — 1 T Others
** ﬁﬂ_—ﬂ;ﬂ_ﬁ ’i i - ¥ __I_JJ- I_EE o Rhhh San Jose Fault Line
! . i o | | ———— Streets
q__L— :@@il HTﬂi_lmj g Mrgﬂl | | IEUA Service Area
Ay g r?I l' = ﬁg“grf; —r—— 'ﬁ 1] Pomona service Area
(2R (ESEEEEw: 0[ 7 14 L mowTel f\u’i
'? Z — = M A TOL
|’ 'I:}\ z12| 1] =1 TFrE] : I —
i ! TATE ST
PRSP e O 1 r
£ FHH O\I\ v il— / |- ' -M_ —~
S I ) = N
Ell ] [ L | T
i OMONA = = v AR it
= T EH by LHZ ] |
; RAND AV m _H| S L Py E_&JT“L—-;EL_
= T == L 1 —_— —
i it | e I Y i s O O B al A
By ' JE =P IE] |
R | EXINGTON AVE j-—L — < Eﬂr— < ol | H o Miles
- —] I L S o=l = 24 0 1
= il 1 = S [T ﬂgﬁ o
T = 0 < 3 .
]’ || iy N éﬁ SER —HE : E—_LJ Alternative 1
DE an I w j, | I-JI'L& FT [T1 .E[I- I— | |l -F ‘I Preliminary Pipeline Alignment
N o I  } 1 I - IT 11 1

Alternative 1
Combine City of Pomona recycled water and Spadra Well 19 and extend pipe to Orchard St.
connection. If required, treat Spadra Well 19 to meet Title 22 requirements. Then pipe for i
spreading in Montclair Basins.

—T

N\

N N

S i —

===l

CLLLLLLELLL VLT EE T [

Recycled Water Feasibility Study
Inland Empire Utilities Agency

« carclia

Engineers... Warking Wondars With Water®




20-IEUA12-15F10-1002A00.Al

1 2 3 4 5 6
Filtered Finished Filter
PRW Well 19 Combined Effluent Water Backwash
Flow mgd 2.7 0.5 3.2 3.1 3.1 0.1
TDS mg/L 571 670 583.4 583.4 583.4 583.4
BOD mg/L <3 0 <3 <3 <3 -
TSS mg/L <2.5 0 <2.5 <2.5 <2.5 -
pH 7.3 7.3 7.3 7.3 7.3 7.3
Calcium mg/L 68 130 75.8 75.8 75.8 75.8
Sodium mg/L 103 29 93.8 93.8 93.8 93.8
Chloride mg/L 136 47 124.9 124.9 124.9 124.9